Parts Manual STRIKER PN Striker 2010 Parts List - Printed in USA 03/20/08

Size: px
Start display at page:

Download "Parts Manual STRIKER PN Striker 2010 Parts List - Printed in USA 03/20/08"

Transcription

1 Parts Manual STRIKER 2010 PN Striker 2010 Parts List - Printed in USA 03/20/08

2

3

4

5

6

7

8

9 Standard Parts Recommended General Wear Parts Ref No Part Description Qty Part No 1 Squeegee Hose Assembly Drain Hose Assembly Inner 20 Squeegee Blade Outer 20 Squeegee Blade Scrub Deck Skirt A Fuse A Fuse Caster Caster Brush Assist Skirt A Brush Assist Fuse Striker

10

11 Standard Parts Replacement Brushes Ref No Part Description Qty Part No Nylon Brush Poly Brush /500 Grit Brush /180 Grit Brush /80 Grit Brush /46 Grit Brush Pad Driver Nylon Brush Poly Brush / 500 Grit Brush / 180 Grit Brush / 80 Grit Brush / 46 Grit Brush Pad Driver Striker

12

13 Standard Parts Frame Group Ref No Part Description Qty Part No 1 Frame Weldment Latch Weldment Caster Plunger Switch Transaxle Retainer Switch Seal Nut VDC Transaxle Edging M x 25 SHCS Bolt x 1.38 Square Key M ESN Nut M10 Washer Splined Tire Striker

14

15 Standard Parts Frame Group - Brush Assist Ref No Part Description Qty Part No 1 Frame Weldment Latch Weldment Brush Assist Tire Machined Transaxle Retainer Caster Plunger Switch Switch Seal Nut Edging M ESN Nut M10 Washer Axle Bushing TB2 Brush Assist Axle x.34 x.118 Washer M x 20 SS HHB Bolt PP Ball Bearing Striker

16

17 Standard Parts Scrub Head Lift Group Ref No Part Description Qty Part No 1 Brush Lift Arm Weldment Scrub Deck Cam Spacer Scrub Deck Bracket Scrub Deck Angle Bronze Thrust Bushing Roller M x 45 HHB Bolt M8-125 ESN Nut M8 Washer M8-125 x 30 HH Bolt M8 Fender Washer M8-125 x 25 HH Bolt M6 SS Washer M x 16 HH SS Bolt Anti-Skid Pad M12 Nylon Washer DU04 DU Bearing OD x.09 W x 3.00 Ext Spring Nylon Thrust Bushing OD x.10 Wire x 1.69 Comp Spring M x 60 HHB SS Bolt M8 Lock Washer M6 Lock Washer Striker

18

19 Standard Parts Scrub Head Lift Group - Brush Assist Ref No Part Description Qty Part No 1 Brush Lift Arm Weldment Scrub Deck Cam Spacer Scrub Deck Bracket Scrub Deck Angle Bronze Thrust Bushing Roller M x 45 HHB Bolt M8-125 ESN Nut M8 Washer M8-125 x 30 HH Bolt M8 Fender Washer M8-125 x 25 HH Bolt M6 SS Washer M x 16 HH SS Bolt Anti-Skid Pad M12 Nylon Washer DU04 DU Bearing OD x,09 W x 3.00 Ext Spring Nylon Thrust Bushing OD x.10 Wire x 1.69 Comp Spring M x 60 HHB SS Bolt M8 Lock Washer M6 Lock Washer Plate Spacer Striker

20

21 Standard Parts Brush Pressure Group Ref No Part Description Qty Part No 1 Brush Pressure Arm Weldment Brush Pressure Link Weldment Brush Pressure Mount Weldment Tapered Knob OD x.12 Wire x 6.31 Ext Spring Bronze Thrust Bushing Spring Retainer OD x.8 Wire x.69 Comp Spring M5-0.8 ESN Nut M5-0.8 x 10 HHB Bolt M ESN Nut Spacer Spacer Nylon Thrust Bushing Brush Pressure Link SQ SS HHB M x 16 SEMS Bolt Brush Pressure Overlay Striker

22

23 Standard Parts Scrub Head Group, 17 IN. Ref No Part Description Qty Part No 1 17 Brush 1 REF. 2 Edge Wheel V, 1.0HP Brush Motor Brush Release Cover Tree Fastener x.984 Square Key Belleville Washer SS Washer x.75 HH SS Bolt Lock Wahser x.75 HH SS Bolt x 1.75 HH Bolt /8-16 Jam Nut /8-16 Low Height ESN Nut M ESN Nut Brush Drive Hub OD x ID x 3.0 THK Washer M5-0.8 x 12 HHB Bolt M5 Lock Washer M5 Washer Spring Retainer Plate Brush Lock Spring M x 16 Button HD SS Bolt Scrub Deck Scrub Deck Skirt Striker

24

25 Standard Parts Scrub Head Group, 20 IN. Ref No Part Description Qty Part No 1 20 Machined Scrub Deck Edge Wheel Brush Release Cover Tree Fastener x.984 Square Key Belleville Washer SS Washer x.75 HH SS Bolt Lock Wahser x.75 HH SS Bolt x 1.75 HH Bolt /8-16 Jam Nut /8-16 Low Height ESN Nut Scrub Deck Skirt V 1.0HP Brush Motor M ESN Nut Brush 1 REF 18 Brush Drive Hub OD x ID x 3.0 THK Washer M5-0.8 x 12 HHB Bolt M5 Lock Washer M5 Washer Spring Retainer Plate Brush Lock Spring M x 16 Button HD SS Bolt Striker

26

27 Standard Parts Recovery Tank Group Ref No Part Description Qty Part No 1 Squeegee Hose w/cuffs Drain Hose Assembly Vacuum Motor Mount Float Ball V Vacuum Motor Recovery Tank Barbed Hose End Fitting Drain Plug Drain Cap Strap Float Faucet Faucet Gasket M x 16 HHB SIMS SQ SS Bolt Retainer Clip Leg OD x.335 ID x.246 THK Spacer M8 Washer M x 20 HHB SS Bolt Extender Tube Vacuum Muffler Nylon Tie Isolator Spacer Vacuum Motor Seal M x 110 Threaded Rod M ESN Nut M6 SS Washer M6 Lock Washer M Hex Nut Hose Clamp Hose Trap Clamp Wire Clamp Striker

28

29 Standard Parts Recover Tank Cover Group Ref No Part Description Qty Part No 1 Cover Cover Seal Recovery Tank Cover Strap M x 16 HHB SIMS SQ SS Bolt Striker

30

31 Standard Parts Solution Tank Group Ref No Part Description Qty Part No 1 Solution Tank Cable Drain Cap Drain Tubing Fill Plug Barbed Plastic Fitting 1 REF 7 Spacer Solution Cover Solution Cover Strap M x 16 HHB SIMS SQ SS Bolt Solution Cover Seal M5-0.8 x 16 Tcut SS Pan Screw M5 Washer Spring Clamp M x 16 Binder HD Screw M x 16 HHB SEMS SQ SS Bolt M8 Fender Washer Drain Cap Seal Striker

32

33 Standard Parts Front Cover Group Ref No Part Description Qty Part No 1 Hinge Cover Retainer Plate Cover Mount Angle Front Cover M x 16 HHB SIMS SQ SS Bolt M5-0.8 x 16 Tcut SS Pan Screw Hose Clamp Striker

34

35 Standard Parts Solution Delivery Group Ref No Part Description Qty Part No 1 Valve Mount Weldment Solution Tube Barbed Plastic Fitting Pointer Knob Filter Bracket M x 16 HHB SIMS SQ SS Bolt M ESN Nut M x 16 HH SS Bolt Solution Tubing Solution Tubing Solution Tubing Solution Tubing x.38 Barbed Reducer Fitting Spring Clamp Spring Clamp Nylon Tie Body Solution Filter Element Solution Filter Cap Solution Filter V Solenoid Valve Solution Control Overlay OD x.036 Wire x.75 Comp Spring Striker

36

37 Standard Parts Battery Group Ref No Part Description Qty Part No 1 Battery Cable Battery Cable Assembly Battery Battery Spacer Battery Terminal Boot M8 Washer M8-125 Hex Nut Striker

38

39 Standard Parts Directional Control Group Ref No Part Description Qty Part No 1 Switch Mount Weldment Centering Spring Weldment Centering Bar Weldment M Nut Plate Assembly Mount Channel Handle Back Plate Snap Switch M3-0.5 x 20 Phillips HD Screw Input Shaft Mod Plug Fitting Torsion Spring M x 16 HHB SEMS SQ SS Bolt M x 16 HHB SIMS SQ SS Bolt M8-125 x 40 HH Bolt M8 Fender Washer M x 10 Set Screw M x 30 Set Screw M6 Lock Washer M x 16 SS Pan Screw Dir Cont Bar Weldment #6 Int. Star Lock Washer M6 SS Washer M4-0.7 SEN Nut M4-0.7 x 30 Phillips HD Machine Scrw M6 INSL Stand - Off V - 45A I-Series Controller MM Washer M x 12 AHCS Bolt Striker

40

41 Standard Parts Directional Control Group - Brush Assist Ref No Part Description Qty Part No 1 Dir Cont Bar Weldment Switch Mount Weldment Centering Spring Weldment Centering Bar Weldment M Nut Plate Assembly Mount Channel Handle Back Plate Snap Switch M3-0.5 x 20 Phillips HD Screw Input Shaft Mod Plug Fitting Torsion Spring M x 16 HHB SEMS SQ SS Bolt M x 16 HHB SIMS SQ SS Bolt M8-125 x 40 HH Bolt M8 Fender Washer M x 10 Set Screw M x 30 Set Screw M6 Lock Washer M x 16 SS Pan Screw #6 Int. Star Lock Washer M6 SS Washer M4-0.7 ESN Nut MM Washer M x 12 AHCS Bolt Striker

42

43 Standard Parts Electrical Component Group Ref No Part Description Qty Part No 1 Circuit Breaker Cap V Contractor Instrument Panel Key Switch Hour Meter Part of Wiring Harness 1 Relay Socket 7 Speed Control Knob Battery Condition Meter M5-0.8 ESN Nut M ESN Nut M4-0.7 x 10 SHCS Plated Bolt Part of Potentiometer 1 Nut Jam Nut /16 Lock Washer Upper Inst Panel Overlay Lower Inst Panel Overlay A Circuit Breaker Potentiometer Assembly Emergency Stop Switch Part of Potentiometer 1 Lockwasher 21 24V SPDT Relay M3-0.5 ESN Nut Keychain Level Key Striker

44

45 Standard Parts Electrical Component Group - Brush Assist Ref No Part Description Qty Part No 1 Circuit Breaker Cap V Contractor Instrument Panel Key Switch A Circuit Breaker Hour Meter Part of Wiring Harness 1 Relay Socket 8 M5-0.8 ESN Nut M ESN Nut M4-0.7 x 10 SHCS Plated Bolt Jam Nut /16 Lock Washer Lower Inst Panel Overlay Emergency Stop Switch Read Manual Overlay Battery Condition Meter M3-0.5 ESN Nut V SPDT Relay Striker

46

47 Standard Parts Squeegee Lift Group Ref No Part Description Qty Part No 1 Lift Bracket Squ. Weldment Lift Lever Squ. Weldment x 20 x 28 Spacer Flat Spring MM Washer M3-0.5 ESN Nut M3-0.5 x 20 Phillips HD Screw M5 Washer M5-0.8 ESN Nut M8-125 x 30 HH Bolt Spacer Washer Nylon Thrust Bushing Spacer M8-125 ESN M Hex Nut x 1.00 Clevis Pin FDU06 DU Bearing Slide Washer OD x.413 ID x.315 Spacer M10 Fender Washer M ESN Nut M x 30 HH Bolt OD x.09 W x 3.5 Ext. Spring Ruering M ESN Nut Squ. Pitch Arm Weldment Snap Switch Roller Snap Switch Sleeve M Ball Joint x 420 Cable M x 16 HHB SEMS SQ SS Bolt Squeegee Mount Charging Cable Assembly M3-0.5 x 25 SHCS Screw Tel: / Fax: / Striker

48

49 Standard Parts Squeegee Group Ref No Part Description Qty Part No 1 Right Caster Plate Weldment Left Caster Plate Weldment Squeegee Pin Plate Weldment Outer 20 Squeegee Blade Knurled Knob Caster MM Edge Wheel Inner 20 Squeegee Blade Squeegee Plate M x 80 FHMS SS Screw M ESN Nut M x 25 FHMS SS Screw M8-125 ESN Nut M8 Washer Height Squeegee Comp Spring Draw Latch Draw Latch Catch Extension Latch MM x 5 MM Grip Pop Rivet Prong Knob x.75 Binder HD Bolt Nut M8 Fender Washer Spacer M x 16 HH Bolt M6 Lock Washer Outer Band Weldment Inner Band Weldment Short Band Weldment Squeegee Assembly M8-125 x 40 HH Bolt Spacer Striker

50

51 Standard Parts Wiring and Harness Group Ref No Part Description Qty Part No 1 Main Wiring Harness Frame Wiring Harness CB 1 Wiring Assembly E - Stop Switch Wiring Assembly Striker

52

53 Standard Parts Harness Group - Brush Assist Ref No Part Description Qty Part No 1 CB 1 Wiring Assembly E - Stop Switch Wiring Assembly Brush Assist Main Wiring Harness Brush Assist Frame Wiring Harness Striker

54

55

PARTS LIST WRANGLER 26-VS

PARTS LIST WRANGLER 26-VS PARTS LIST WRANGLER 26-VS ELECTRICAL WIRING ITEM PART NO. DESCRIPTION QTY. 1 2694161 UPPER WIRING HARNESS 1 2 2694171 LOWER WIRING HARNESS 1 3 2490811 BRUSH MOTOR WIRE ASSEMBLY 1 4 2396141 WIRE ASSEMBLY

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393001 COMPLETE MOTOR ASSEMBLY 1 101 3391221 NEGATIVE LEAD 1 102 3391201 1/4-20 X 7 3/4THRU BOLT 2 103 10-24

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393501 COMPLETE MOTOR ASSEMBLY 1 101 3391221 NEGATIVE LEAD 1 102 3391201 1/4-20 X 7 3/4THRU BOLT 2 103 10-24

More information

WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS

WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS BRUSH LIFT 101 9121960 3/8 EXTERNAL STAR LOCK WASHER 1 102 9122030 3/8-16 X 3/4 BUTTON HEAD SOCKET SCREW 1 103 2694261 CABLE 1 104 2391771 90 HOSE

More information

20" FLOORKEEPER EZ BRUSH DRIVE

20 FLOORKEEPER EZ BRUSH DRIVE TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL 60706 (708) 867-5100 FAX (708) 867-6968 www.tornadovac.com Tornado Parts List Manual For Commercial Use Only 20" FLOORKEEPER EZ BRUSH DRIVE MODEL

More information

99125B - Series N Brush Lift Assembly Model :99125B 20" EZ Floorkeeper (w/ 4-6 V Batteries) - Series N

99125B - Series N Brush Lift Assembly Model :99125B 20 EZ Floorkeeper (w/ 4-6 V Batteries) - Series N 995B - Series N Brush Lift Assembly Model :995B 0" EZ Floorkeeper (w/ - V Batteries) - Series N Page- 5 7 9 0 5 7 9 5 7 9 0 5 7 9 0 070 RETAINING RING PIN 9 WASHER 907 WELDMENT BRUSH LIFT PEDAL 900 PEDAL

More information

PARTS LIST CHAMP 2929

PARTS LIST CHAMP 2929 PARTS LIST CHAMP 2929 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT 3 102 9122100 3/8 SPLIT LOCK WASHER 3 103 9121400 3/8 I.D. X 7/8 O.D. X.064/.104 THICK WROUGHT

More information

TORNADO ILLUSTRATED PARTS 20" FLOORKEEPER EZ BRUSH DRIVE (SERIES C) CATALOG NO , 99105A & 99105B

TORNADO ILLUSTRATED PARTS 20 FLOORKEEPER EZ BRUSH DRIVE (SERIES C) CATALOG NO , 99105A & 99105B TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL 60706 (708) 867-5100 FAX (708) 867-6968 www.tornadovac.com TORNADO 20" FLOORKEEPER EZ BRUSH DRIVE (SERIES C) CATALOG NO. 99105, 99105A & 99105B ILLUSTRATED

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB WITH SIDEKICK CHEMICAL DISPENSOR WITHOUT SIDEKICK CHEMICAL DISPENSOR 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393501 COMPLETE MOTOR ASSEMBLY 1 101 3391221

More information

Convertamatic 285LX Hydro-Retriever 285HD Lynx 285

Convertamatic 285LX Hydro-Retriever 285HD Lynx 285 Convertamatic 285LX Hydro-Retriever 285HD Lynx 285 PARTS LIST Advance MODELS 56391007(285LX) 56391008(285HD & Lynx) All models covered in this manual are Obsolete. This parts list is for machines after

More information

13AU609H063 (1999) Page 1 of 25 Axle & Wheels Front And Steering Assembly

13AU609H063 (1999) Page 1 of 25 Axle & Wheels Front And Steering Assembly 13AU609H063 (1999) Page 1 of 25 Axle & Wheels Front And Steering Assembly 13AU609H063 (1999) Page 2 of 25 Axle & Wheels Front And Steering Assembly 1 683-0304 1 S Frame 2 710-0604A 1 /P Self-tapping Screw,

More information

PARTS LIST WRANGLER 2016 AE, AB, DB

PARTS LIST WRANGLER 2016 AE, AB, DB PARTS LIST WRANGLER 2016 AE, AB, DB 1 ITEM PART NO. DESCRIPTION QTY. 101 2397081 MOTOR HOUSING 1 102 9120790 10 X 5/8 PAN HEAD PHILLIPS SHEET METAL SCREW [PACK OF 10] 4 103 2397991 WATER SOLENOID 24 VOLT

More information

WRANGLER 1708AB, 2008AB

WRANGLER 1708AB, 2008AB WRANGLER 1708AB, 2008AB WIRING DIAGRAM ITEM PART NO. DESCRIPTION QTY. 1 1393251 WIRE ASSEMBLY - CIRCUIT BREAKER TO BRUSH SWITCH 1 2 1393261 WIRE ASSEMBLY - CIRCUIT BREAKER TO VACUUM SWITCH 1 3 1393271

More information

Vision 17B/BT. Section II Parts and Service Manual (78454B) CLARKE TECHNOLOGY Operator's Manual - Vision 17B/BT Page -23-

Vision 17B/BT. Section II Parts and Service Manual (78454B) CLARKE TECHNOLOGY Operator's Manual - Vision 17B/BT Page -23- Vision 17B/BT Section II Parts and Service Manual (78454B) Operator's Manual - Vision 17B/BT Page -23- HOW TOO CORRECT PROBLEMS IN THE MACHINE PROBLEM CAUSE ACTION There isn't any solution flow. The solution

More information

PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG

PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG CONTROL PANEL ASSEMBLY 101 1394151 ROUND POWER SWITCH 1 102 0693141 RUBBER SWITCH BOOT 2 103 9122465.516 I.D. X.813 O.D. X.027/.030 THICK FLAT

More information

PARTS LIST CHAMP 3329 RB

PARTS LIST CHAMP 3329 RB PARTS LIST CHAMP 3329 RB 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT - PACK OF 1 3 102 9122100 3/8 SPLIT LOCK WASHER - PACK OF 10 3 103 9121400 3/8 I.D. X 7/8 O.D.

More information

G190 LT-145 (1992) Page 1 of 27 42" Mower Deck

G190 LT-145 (1992) Page 1 of 27 42 Mower Deck 132-736G190 LT-145 (1992) Page 1 of 27 42" Mower Deck 132-736G190 LT-145 (1992) Page 2 of 27 42" Mower Deck 3 17600A 1 S 42" Deck Ass'y. Code: N notates a new part (not previously existing). 813-06119

More information

Part s Catalog. LX500 Lawn Tractor. Model No. 13AP60RP744. Original Instructions (EN) (01/31/06)

Part s Catalog. LX500 Lawn Tractor.   Model No. 13AP60RP744. Original Instructions (EN) (01/31/06) Part s Catalog For Parts Call 0-- or 0-- LX00 Lawn Tractor Model No. AP0RP Original Instructions (EN) -0 (0//0) For Parts Call 0-- or 0-- Model P0RP NUMBER --00 Turf Tire, 0 x 0.0 x -000-00 Rim,.0 x.0-0-0

More information

Encore S28/L28/S33/L33/S38/L38. Section II. Parts and Service Manual (79049B)

Encore S28/L28/S33/L33/S38/L38. Section II. Parts and Service Manual (79049B) Encore S8/L8/S/L/S8/L8 Section II Parts and Service Manual (9049B) CLARKE TECHNOLOGY Operator's Manual - Encore S8/L8/S/L/S8/L8 - - HOW TO CORRECT PROBLEMS IN THE MACHINE PROBLEM CAUSE ACTION The machine

More information

136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42" Mowing Deck

136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42 Mowing Deck 136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42" Mowing Deck 136R616G190 Lawn Tractor FST-16 (1996) Page 2 of 27 42" Mowing Deck 3 97600A 1 S 42" Deck Ass'y. Code: N notates a new part (not previously

More information

COMPACT STANDON ER32FS600VL ER36FS600VL ER36FS600VLCA

COMPACT STANDON ER32FS600VL ER36FS600VL ER36FS600VLCA COMPACT STANDON PARTS MANUAL ER32FS600VL ER32FS600VLCA ER36FS600VL ER36FS600VLCA 2 ENCORE MANUFACTURING A DIVISION OF WORLDLAWN POWER EQUIPMENT, INC. ENCOREEQUIPMENT.COM 401 N. COMMERCE STREET BEATRICE,

More information

PARTS LIST CHAMP ZS 35

PARTS LIST CHAMP ZS 35 PARTS LIST CHAMP ZS 35 1 BATTERY INSTALLATION INSTRUCTIONS WET STORAGE BATTERY CORROSIVE ACID * CONTAINS ACID, AVOID CONTACT. * ANTIDOTE: * EYES - FLUSH WITH WATER 15 MINUTES. * INTERNAL - DRINK WATER

More information

MM184 Rev. 12 (9 94)

MM184 Rev. 12 (9 94) 465 480 490 MM184 Rev. 12 (9 94) This manual is furnished with each new TENNANT Model 465, 480, and 490. It provides necessary operating and preventive maintenance instructions. Read this manual completely

More information

WRANGLER 1708CE, 2008CE

WRANGLER 1708CE, 2008CE WRANGLER 1708CE, 2008CE CONTROL PANEL ASSEMBLY ITEM PART NO. DESCRIPTION QTY. 101 5490161 FULLY INSULATED FEMALE TERMINAL 14-16 2 102 0693141 RUBBER SWITCH BOOT 2 103 0691851 1/2 INTERNAL STAR LOCK WASHER

More information

Part s Catalog. LX420 & LX460 Lawn Tractors. Model No. 13AX60RG744 Model No. 13AX60RH744

Part s Catalog. LX420 & LX460 Lawn Tractors.   Model No. 13AX60RG744 Model No. 13AX60RH744 Part s Catalog For Parts Call 0-- or 0-- LX0 & LX0 Lawn Tractors Model No. AX0RG Model No. AX0RH Original Instructions (EN) -0 (0//0) Models X0RG & X0RH --00 Turf Tire, 0 x.0 x -000-00 Rim,.0 x.0-0-0 Wheel

More information

SECTION 12: ILLUSTRATED PARTS LIST

SECTION 12: ILLUSTRATED PARTS LIST SECTION : ILLUSTRTED S LIST (for choke) (for throttle) 0 0-0 Screw, #- x.0 0-0 Screw, /- x.0 0-0 Screw, /- x.0 0- Screw, #0- x. 0- Socket Cap Screw, /- x. 0- Self-tapping Screw, /- x. -00 Flange Lock Nut,

More information

Illustrated Parts List

Illustrated Parts List Illustrated Parts List Hydrostatic Lawn Tractor IMPORTANT: Read safety rules and instructions carefully before operating equipment. Warning: This unit is equipped with an internal combustion engine and

More information

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée PIÈCES DÉTACHÉES Tondeuse autoportée ELT15D33 1KV Yvan Béal - 1, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex Tél : 04 73 91 93 51 - Télécopie : 04 73 90 3 11 www.yvanbeal.fr

More information

WRANGLER 1708CB, 2008CB

WRANGLER 1708CB, 2008CB WRANGLER 1708CB, 2008CB WIRING DIAGRAM ITEM PART NO. DESCRIPTION QTY. 1 1393251 WIRE ASSEMBLY - CIRCUIT BREAKER TO BRUSH SWITCH 1 2 1393261 WIRE ASSEMBLY - CIRCUIT BREAKER TO VACUUM SWITCH 1 3 1393271

More information

REAR ENGINE RIDER 42 MOWER SERIES 22

REAR ENGINE RIDER 42 MOWER SERIES 22 Parts Manual for REAR ENGINE RIDER MOWER SERIES MODELS 1BVE CONTENTS DESCRIPTION PAGE(S) DESCRIPTION PAGE(S) WHEELS- TIRES... - FRONT END, STEERING.... - MAIN CASE... - DIFFERENTIAL, R. H. FENDER... 8-9

More information

S/N 1H019H - 1H310H Page 1 of 33 46" Cutting Deck Assembly

S/N 1H019H - 1H310H Page 1 of 33 46 Cutting Deck Assembly 1180 S/N 1H019H - 1H310H Page 1 of 33 46" Cutting Deck Assembly 1180 S/N 1H019H - 1H310H Page 2 of 33 46" Cutting Deck Assembly 1 17982 1 S Reinforcement Spindle Plate 2 618-0430 1 S Spindle Assembly w/

More information

365L (2001) Page 1 of 36 54" Deck Assembly

365L (2001) Page 1 of 36 54 Deck Assembly 365L (2001) Page 1 of 36 54" Deck Assembly 365L (2001) Page 2 of 36 54" Deck Assembly 1 720-0241 1 S Wing Nut Knob 2 703-2817 1 Belt Cover LH 3 703-2816 1 Belt Cover RH 4 747-3306 1 Idler Spring Mounting

More information

Convertamatic 265LX Hydro-Retriever 265HD

Convertamatic 265LX Hydro-Retriever 265HD Convertamatic 265LX Hydro-Retriever 265HD PARTS LIST Advance MODELS 56393670, 56393675 This parts list is for machines after serial number 1002647 revised 8/00 Form Number 56042286 revised 5/00 FORM NO.

More information

Part s Catalog. GT2100 Garden Tractor. Model No. 14AP80RP744. Original Instructions (EN) (01/31/06)

Part s Catalog. GT2100 Garden Tractor. Model No. 14AP80RP744. Original Instructions (EN) (01/31/06) Part s Catalog GT0 Garden Tractor Model No. AP0RP Original Instructions (EN) -0 (0//0) Model P0RP -0-00 Turf Tire, x. x -0-00 Rim,.0 x.0-00 Lug Nut, /- -00A-0 Wheel Assembly, x. x -00-00 Rim Assembly,.0

More information

TECHNICAL DATA BROCHURE ZTR 308/3II

TECHNICAL DATA BROCHURE ZTR 308/3II Date 8/84 Page 1 of 6 TECHNICAL DATA BROCHURE ZTR 308/3II IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS. ' Seat Adjustment Loosen bolts on sliding brackets under each side of

More information

PARTS LIST CHARGER 2025 AB CHARGER 2025 DB

PARTS LIST CHARGER 2025 AB CHARGER 2025 DB PARTS LIST CHARGER 2025 AB CHARGER 2025 DB 1 ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) - PACK OF 10

More information

Parts Manual EZF 3417/ Please read the operator s manual carefully and make sure you understand the instructions before using the machine.

Parts Manual EZF 3417/ Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Parts Manual EZF 3417/ 96579301 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. English 200 HTC. All Rights Reserved. Beatrice, NE. Printed

More information

Parts Manual Rev. A

Parts Manual Rev. A 115 97 79-27 Rev. A Parts Manual Z 248F / 967 844801-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

Parts Manual Rev. A Z 246 /

Parts Manual Rev. A Z 246 / 115 97 16-27 Rev. A Parts Manual Z 246 / 967 844501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT - PACK OF 1 3 102 9122100

More information

MODELS: (4800), (4300) (4300 AXP), (4800 AXP)

MODELS: (4800), (4300) (4300 AXP), (4800 AXP) PARTS LIST Advance MODELS: 56303000 (4800), 56303001 (4300) 56303591 (4300 AXP), 56303592 (4800 AXP) 3/04 revised 3/11 04-3 08-11 TABLE OF CONTENTS DESCRIPTION PAGE Chassis System... 2-3 Chassis System

More information

SC D, 20R Advance

SC D, 20R Advance Model: SC1500 20D - Advance SC1500 20R Part List US-English Table of Contents GENERAL VIEW 3 CHASSIS SYSTEM 5 DRIVE WHEEL ASSEMBLY 8 PLATFORM ASSEMBLY 10 CONTROL SYSTEM 12 DECAL SYSTEM 14 ELECTRICAL SYSTEM

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

PARTS LIST CHARGER 2020 AB CHARGER 2020 DB

PARTS LIST CHARGER 2020 AB CHARGER 2020 DB PARTS LIST CHARGER 2020 AB CHARGER 2020 DB 1 ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) 2 103 9121450

More information

Model Series 660 & 670

Model Series 660 & 670 Model Series 0 & 0 Part. -0A Harness Assembly. -0 Hex TT-Tap Scr. /-0 x. Lg.. -0 Hex Bolt /-0 x. Lg.. -00 Hex Bolt /- x. Lg.. -0 Speed Nut /-0 Thd.. -00A Flange L-Nut /- Thd.. -00 Hex Nut /-0 Thd.. -0

More information

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A.

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A. Parts Manual CVT Lawn Tractor SERIES 000 Model LT00 PRINTED IN U.S.A. CUB CADET LLC, P.O. BOX CLEVELAND, OHIO -00 FORM -00C.fm (//00) SERIES 000 CVT LAWN TRACTORS TABLE OF CONTENTS DESCRIPTION PAGE Axle,

More information

Numatic International Spare Parts Model No: Numatic International Spare Parts Model No: NB: FOR WIRING SEE DRAWING: DRW-7279

Numatic International Spare Parts Model No: Numatic International Spare Parts Model No: NB: FOR WIRING SEE DRAWING: DRW-7279 TTB 0 BASE ASSEMBLY EXPLODED DRAWING NB: FOR WIRING SEE DRAWING: DRW- 0 0 0 0 0 0 0 0 0 0 0 DRAWING: DRW-0 ISS:A0 /0/0 0 TTB 0 BASE ASSEMBLY EXPLODED DRAWING TTB 0 CHASSIS WELDED ASSEMBLY 0 TTB 0 HANDLE

More information

Parts Manual Rev. A

Parts Manual Rev. A 115 97 25-27 Rev. A Parts Manual Z 242F / 967 844702-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

Parts Manual Rev. A

Parts Manual Rev. A 115 96 28-27 Rev. A Parts Manual Z 242F / 967 271802-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G"

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES G Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G" MODEL LT160H42GBV LT160H42GBV2 LT180H48GBV2 WLT160H42GBV WLT180H48GBV2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS,

More information

SPEEDZTR Parts Manual

SPEEDZTR Parts Manual SPEEDZTR / SPEEDZTR / SPEEDZTR / SPEEDZTR Parts Manual SPEEDZTR / SPEEDZTR / 0 SPEEDZTR / SPEEDZTR / Please read the operator s manual carefully and make sure you understand the instructions before using

More information

1 MTD Dash Panel Support Brkt. 2 MTD Dash Panel 3 MTD Hex Bolt 5/16-18 x.75" Lg.* 4 MTD Bulb 5 MTD Hex AB-Tap

1 MTD Dash Panel Support Brkt. 2 MTD Dash Panel 3 MTD Hex Bolt 5/16-18 x.75 Lg.* 4 MTD Bulb 5 MTD Hex AB-Tap 1 MTD 16655 Dash Panel Support Brkt. 2 MTD 16656 Dash Panel 3 MTD 710-0118 Hex Bolt 5/16-18 x.75" Lg.* 4 MTD 725-0963 Bulb 5 MTD 710-0776 Hex AB-Tap Scr. 1/4 x.62" 6 MTD 725-1058 Socket 7 MTD 712-0267

More information

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE PARTS MANUAL WYS52FX730V WYS52FX730VCA FOR SERIAL NUMBERS 201312U00681 AND ABOVE 2 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

Hydro-Retriever 2052 CR 1300

Hydro-Retriever 2052 CR 1300 Hydro-Retriever 2052 CR 1300 PARTS LIST Advance MODELS 565950(battery) 5659505(battery / Hydro-Max II) Nilfisk MODELS 5659992(battery) 565999(battery / Hydro-Max II) /99 revised 9/05 BOOK E SECTION 9.9.1

More information

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR 1 ITEM PART NO. DESCRIPTION QTY. 101 9122300 3/8-16 X 1 1/4 HEX BOLT - PACK OF 2 2 102 9122100 3/8 SPLIT LOCK

More information

PARTS LIST CHARGER 2716 DB PLUS

PARTS LIST CHARGER 2716 DB PLUS PARTS LIST CHARGER 2716 DB PLUS BASE ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) 2 103 9121450 5/16-18

More information

SelectScrub 17. PARTS LIST Kent MODEL This parts list is for machines after serial number /99 revised 8/02 FORM NO.

SelectScrub 17. PARTS LIST Kent MODEL This parts list is for machines after serial number /99 revised 8/02 FORM NO. SelectScrub PARTS LIST Kent MODEL 530300 This parts list is for machines after serial number 959 3/99 revised /0 99-3 TABLE OF CONTENTS SelectScrub DESCRIPTION PAGE Chassis System... -3 Handle System...

More information

S/N 1H019H - 1H310H Page 1 of 48 42" Cutting Deck Assembly

S/N 1H019H - 1H310H Page 1 of 48 42 Cutting Deck Assembly 1170 S/N 1H019H - 1H310H Page 1 of 48 42" Cutting Deck Assembly 1170 S/N 1H019H - 1H310H Page 2 of 48 42" Cutting Deck Assembly 4 683-0254 1 S Deck Adjustment Bracket w/ Weld Nut 9 710-0528 1 /P Hex Cap

More information

Control Panel Assembly Model : " Marathon 2000 (20 Gallon) - Series H

Control Panel Assembly Model :  Marathon 2000 (20 Gallon) - Series H Control Panel Assembly Model :990 " Marathon 000 (0 Gallon) - Series H Page- 7 9 0 7 9 0 Number Description Qty Req. 077 NUT-FINISHED HEX #0- (ZP) 070 SWITCH ROCKER (9-) PLUG-HOLE (ZINC) / DIA 0 NUT-HEX.LOCK(KEPS)

More information

PARTS LIST PONY 20 SCA

PARTS LIST PONY 20 SCA PARTS LIST PONY 20 SCA WIRING DIAGRAM PART NO. PART DESCRIPTION 4990601 GEARMOTOR - 120 VOLT 4990581 GEARMOTOR - 240 VOLT 4890391 VAC MOTOR - 115 VOLT 4891251 VAC MOTOR - 240 VOLT 4991321 BRUSH MOTOR -

More information

SPEEDZTR 30 ZTR Parts Manual

SPEEDZTR 30 ZTR Parts Manual SPEEDZTR 30 ZTR Parts Manual SPEEDZTR 30 / 968999702 SPEEDZTR 30 / 96899971 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. English When

More information

EUROPEAN REAR ENGINE RIDER SERIES 20

EUROPEAN REAR ENGINE RIDER SERIES 20 Parts Manual for EUROPEAN REAR ENGINE RIDER SERIES 20 MODEL E281320BE E331520KVE McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright 2006 Briggs & Startton Corporation Milwaukee,

More information

74901, Z Master G3 Riding Mower, with 48in TURBO FORCE Side Discharge Mower, 2011 (SN ) : BRAKE HANDLE ASSEMBLY NO.

74901, Z Master G3 Riding Mower, with 48in TURBO FORCE Side Discharge Mower, 2011 (SN ) : BRAKE HANDLE ASSEMBLY NO. 74901, Z Master G3 Riding Mower, with 48in TURBO FORCE Side Discharge Mower, 2011 (SN 311000001-311999999) : BRAKE HANDLE ASSEMBLY NO. 1 Page 1 of 52 74901, Z Master G3 Riding Mower, with 48in TURBO FORCE

More information

14A6816H190 GT-2150 (2003) Page 1 of 28 Carburetor

14A6816H190 GT-2150 (2003) Page 1 of 28 Carburetor 14A6816H190 GT-2150 (2003) Page 1 of 28 Carburetor 14A6816H190 GT-2150 (2003) Page 2 of 28 Carburetor TC-640221 1 /P Carburetor (Incl 184 of Engine Parts Lists) 1 TC-640216 1 Throttle Shaft & Lever Assembly

More information

Automatic Lawn Tractor Model Series 600

Automatic Lawn Tractor Model Series 600 Illustrated Parts Manual utomatic Lawn Tractor Model Series 00 MTD LLC, P.O. BOX 11 CLEVELND, OHIO -00 Printed In US Form No. -08 (February 18, 008) Fender, Deck Lift & Seat 5 5 Models w/ Manually djusting

More information

Transmatic Lawn Tractor Model Series 700

Transmatic Lawn Tractor Model Series 700 Illustrated Parts Manual Transmatic Lawn Tractor Model Series 00 MTD LLC, P.O. BOX CLEVELAND, OHIO -00 Printed In USA Form -0 (February, 00) Model Series 0 0 0 Model Series Part 0-0 Self-Tapping Screw

More information

PARTS LIST CHAMP 3329 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING

PARTS LIST CHAMP 3329 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING PARTS LIST CHAMP 3329 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING 1 ITEM PART NO. DESCRIPTION QTY. 101 9124000 M10-1.5 X 50 HEX HEAD BOLT - PACK OF 2 2 102 9124003 M10 SPLIT LOCK

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 54" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 54" Fabricated

More information

Models 820 and 840 2

Models 820 and 840 2 Models 820 and 840 2 Models 820 and 840 1 783-0250 Hood 2 738-0952 Shld. Bolt.375" Dia. x.5" 3 736-0175 Spr. Washer.265" I.D. x.562" OD 4 710-0751 Hex Bolt 1/4-20 x.62" * 6 7-0271 Hex Sems Nut 1/4-20 Thd.

More information

VacRide 3400, 3400C. PARTS LIST Advance MODELS , /09 revised 8/11 FORM NO

VacRide 3400, 3400C. PARTS LIST Advance MODELS , /09 revised 8/11 FORM NO PARTS LIST Advance MODELS 5660000, 5660001 10/09 revised 8/11 09-10 TABLE OF CONTENTS 11-8 1 DESCRIPTION PAGE Chassis... -3 Decal System... -5 Deck System... 6-7 Electrical System... 8-9 Front Wheel Assembly...

More information

REAR ENGINE RIDER EUROPEAN SERIES 22

REAR ENGINE RIDER EUROPEAN SERIES 22 Parts Manual for REAR ENGINE RIDER EUROPEAN SERIES 22 MODELS E2822BE E2822BE E1522KVE CONTENTS DESCRIPTION PAGE(S) DESCRIPTION PAGE(S) WHEELS, TIRES...2, DRIVE DISC ASSEMBLY... 22 FRONT END, STEERING...4,

More information

Parts Manual Rev. B RZT48 /

Parts Manual Rev. B RZT48 / 115 91 36-2 Rev. B Parts Manual RZT48 / 96 62001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of 10%

More information

SelectScrub 27. PARTS LIST Kent MODEL This model is obsolete. 4/99 revised 2/05 FORM NO (083399P-1)

SelectScrub 27. PARTS LIST Kent MODEL This model is obsolete. 4/99 revised 2/05 FORM NO (083399P-1) PARTS LIST Kent MODEL 56636998 This model is obsolete. 4/99 revised 2/05 (083399P-1) 22 RECOMMENDED SPARE PARTS 99-4 04-6 Ref. No. Qty Description 56035302 1 Hose, Squeegee Blk 56035129 1 Hose, Tank Blk

More information

Illustrated Parts Manual

Illustrated Parts Manual Illustrated Parts Manual Hydrostatic Lawn Tractor MODELS 70 7 7 7 MTD LLC, P.O. BOX CLEVELAND, OHIO -7 PRINTED IN U.S.A. FORM 7-0.fm (//00) Model 70 A 7 0 8 0 8 7 8 A 0 7 Model 70 REF. PART DESCRIPTION

More information

5540/5560. Automatic Floor Scrubber. Operator and Parts Manual Manual de Operación y de Piezas Rev. 00 (11-99)

5540/5560. Automatic Floor Scrubber. Operator and Parts Manual Manual de Operación y de Piezas Rev. 00 (11-99) 5540/5560 Automatic Floor Scrubber Operator and Parts Manual Manual de Operación y de Piezas TENNANT COMPANY Commercial Products 12875 RANSOM STREET HOLLAND MI 49424 U.S.A. FAX: 1 800 678 4240 CUSTOMER

More information

PARTS LIST CHAMP 3529 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING

PARTS LIST CHAMP 3529 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING PARTS LIST CHAMP 3529 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING 1 ITEM PART NO. DESCRIPTION QTY. 101 9124000 M10-1.5 X 50 HEX HEAD BOLT - PACK OF 2 2 102 9124003 M10 SPLIT LOCK

More information

Champion Series Zero-Turn Riders & Mower Decks

Champion Series Zero-Turn Riders & Mower Decks Parts Manual Champion Series Zero-Turn Riders & Mower Decks HP Tractors Mfg. No. Description Champion, HP Zero-Turn Rider Champion, HP Zero-Turn Rider (CE) 0HP Tractors Mfg. No. Description Champion, 0HP

More information

Parts Manual Zero Turn Mower / Z

Parts Manual Zero Turn Mower / Z Parts Manual Zero Turn Mower / Z 246 967271501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

BLACK BEAR ZTR. Parts Manual. English

BLACK BEAR ZTR. Parts Manual. English BLACK BEAR ZTR Parts Manual KOHLER / 9999 KAWASAKI / 99999 KOHLER / 9999 KOHLER / 9999 KAWASAKI / 9999 KAWASAKI / 999990 KAWASAKI / 99997 Please read the operator s manual carefully and make sure you understand

More information

Parts Manual Zero Turn Mower / Z 248F

Parts Manual Zero Turn Mower / Z 248F Parts Manual Zero Turn Mower / Z 248F 967262501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0

RZT TWIN STICK HYDRO DRIVE 250 Z 44 & 50 SERIES 0 Parts Manual for RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0 MODEL ERZT185440BVE RZT22500BVE2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1,

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 0" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 0" Fabricated Cutter

More information

TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8

TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8 TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8 IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS Deluxe Seat Adjustment Easy hand lever action allows forward and

More information

Parts Manual Rev. A RZT54 /

Parts Manual Rev. A RZT54 / 115 93 37-27 Rev. A Parts Manual RZT54 / 967 672101-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

4/08 revised 6/08 FORM NO

4/08 revised 6/08 FORM NO PARTS LIST American-Lincoln Models (): 56514750 (VD Gas), 56514851 (VD LP), 56514853 (VD Diesel), 56514855 (MD Gas), 56514856 (MD LP GM3.0L), 56514857 (MD Diesel S4Q2), 56514858 (VD LP) 4/08 revised 6/08

More information

Autodrive Lawn Tractor

Autodrive Lawn Tractor Illustrated Parts Manual Autodrive Lawn Tractor MTD LLC, P.O. BOX CLEVELAND, OHIO -009 Printed In USA Form No. 9-00 (September, 2009) Steering & Front Axle Assembly 2 9 0 2 9 2 20 9 2 20 2 22 2 2 2 2 2

More information

Klenzor 16 Klenzor 18 MPH

Klenzor 16 Klenzor 18 MPH Klenzor 16 Klenzor 18 MPH PARTS LIST Kent MODELS 56265004(16), 56265005(18) Simple. Clean. 12/04 revised 7/09 04-12 07-4 TABLE OF CONTENTS Klenzor 16, 18 MPH 1 DESCRIPTION PAGE Base System... 2-3 Brush

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F MODELS LT160H42FBV LT160H42FBV2 LT180H48FBV2 IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL

More information

Parts Catalog Nautilus Hi-Dump & Nautilus Hi-Dump CE Rider Scrubber/Sweeper

Parts Catalog Nautilus Hi-Dump & Nautilus Hi-Dump CE Rider Scrubber/Sweeper Parts Catalog Nautilus Hi-Dump & Nautilus Hi-Dump CE Rider Scrubber/Sweeper Models: Diesel, Gasoline, & LPG PowerBoss, Minuteman International, Inc. A Member of the Hako Group #98875 Rev. * 0/ PREFACE

More information

Parts Manual Zero Turn Mower / Z 254i

Parts Manual Zero Turn Mower / Z 254i Parts Manual Zero Turn Mower / Z 254i 967324201-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

For cleaning machines, parts & supplies click/visit This parts list is for machines after seiral number

For cleaning machines, parts & supplies click/visit  This parts list is for machines after seiral number PARTS LIST Advance MODELS 56264058, 56264001, 56264059, 56264060, 56264061, 56264062 This parts list is for machines after seiral number 1006184 5/94 revised 3/04 94-5 TABLE OF CONTENTS 1 DESCRIPTION

More information

MDE Utility Vehicle. Workman. Parts Catalog. Form Number Rev B. Model No TC and up.

MDE Utility Vehicle. Workman. Parts Catalog. Form Number Rev B. Model No TC and up. Form Number 3361-258 Rev B Workman MDE Utility Vehicle Model No. 07299TC - 290000001 and up. Parts Catalog Ordering Replacement Parts To order replacement parts, please supply the part number, the quantity,

More information

JOYSTICK STEERING CONTROL & RELATED PARTS (continued)

JOYSTICK STEERING CONTROL & RELATED PARTS (continued) COUNTRY CLIPPER "ZETON BRAT" MOWER REPAIR S MANUAL COUNTRY CLIPPER " ZETON BRAT" ZERO TURN RADIUS MOWER TABLE OF CONTENTS PAGE... CONTENTS SECTION MOWER DECKS AND RELATED S.... " DECK ASSEMBLY.... " DECK

More information

Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODEL SPE1250KW SPE140KW SPE150KH SPE151KW SPEL150KH

Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODEL SPE1250KW SPE140KW SPE150KH SPE151KW SPEL150KH Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODEL SPE10KW SPE0KW SPE10KH SPE11KW SPEL10KH MOWER UNIT MODEL SPE30 SPE480 SPE31 SPE481 IT IS POLICY OF SNAPPER TO

More information

Parts Manual Rev. 3

Parts Manual Rev. 3 114 08 93-27 Rev. 3 Parts Manual Z 254F / 967954001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

ENCORE S20/L20. Parts and Service Manual. Section II (74836B) CLARKE TECHNOLOGY Operator's Manual - Encore S20/L20 Page -17-

ENCORE S20/L20. Parts and Service Manual. Section II (74836B) CLARKE TECHNOLOGY Operator's Manual - Encore S20/L20 Page -17- ENCORE S0/L0 Section II Parts and Service Manual (8B) CLARKE TECHNOLOGY Operator's Manual - Encore S0/L0 Page -1- HOW TO CORRECT PROBLEMS IN THE MACHINE PROBLEM CAUSE ACTION There is no solution flow.

More information

Parts Manual Rev. A RZT48 /

Parts Manual Rev. A RZT48 / 115 91 36-2 Rev. A Parts Manual RZT48 / 96 62001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of 10%

More information

Parts Catalog. WYRZ46XS/50XL/60XL Residential Zero Turn Mower. Table of Contents

Parts Catalog. WYRZ46XS/50XL/60XL Residential Zero Turn Mower. Table of Contents Table of Contents Parts Catalog R WYRZ46XS/50XL/60XL Residential Zero Turn Mower Worldlawn Power Equipment, Inc. 401 N. Commerce Street, Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Table of Contents

More information

Illustrated Parts Manual

Illustrated Parts Manual Illustrated Parts Manual Transmatic Lawn Tractor MODELS 70, 770 7, 77 7, 77 7, 77 MTD LLC, P.O. BOX CLEVELAND, OHIO -7 PRINTED IN U.S.A. FORM 7-0 (//00) Models 70 & 770 A 7 0 8 0 8 7 8 A 0 Models 70 &

More information